FEFL R F I AT B

F1-150

PN LEERERRAF



—. Ja#dlf: Rear wheel subassembly

®

‘ ‘
A Code 4 Description = Qty
1 F1J0101 G Rear Tyre 1
2 F1J0102 JGERE Rear rim 1
3 F1J0103 Ji T B i B Rear brake shoe 2
4 F1J0104 EIRVA S5 Brake shoe spring 2
5 M16 N E SRR Hex-locknut 1
6 F1J0105 o B B R il Rear brake rocker axis 1
7 F1J0106 JoE s R e Rear brake rocker axis 1
8 M6x30 INFAVE 2L RIS Flange bolt 1
9
10
11
12
13
14

[
(62}




LR JERP4YEH: Rear whedl fender

(@]

00 @

Tiv #

Y _

_—

@
45 Code W4 Description HEQty
1 F1J0201 IEE RN Rear wheel fender 1
2 F1J0202 PRUeAE Z Rubber plate 1
3 F1J0203 JoPA e MR AT S 28 Holder R 1
4 M8*20 N L g Flange bolt 2
5 M6* 16 YAy L ILVA Y Hex-bolt,shaft position 2
6 M6*20 N L g Flange bolt 2
7 F1J0204 IEEE Y R Holder L 1
8 F1J0205 BIEEY T Front whedl Fender 1
9
10
11
12
13
14

[
(62}




00

A5 Yk 2, 7 [ R4 1. Front/rear absorber, fork sten subassembly

z ‘ﬂ.“r T YLq:|
‘ |
|
@
45 Code W4 Description HEQty
1 F1J0301 B Fork Stem 1
2 F1J0302 HIRE RS R. front shock absorber 1
3 F1J0303 JEIRE 2% L. front shock absorber 1
4 F1J0304 PRk Speedomoter cable clip 1
5 F1J0305 A Steering top cone race 1
6 F1J0306 AR EIET Steering top concave race 1
7 F1J0307 ARFRES Upper steer ball frame 1
8 F1J0308 TR Down steer ball frame 1
9 F1J0309 BN WE Steering bottom concave rac 1
10 F1J-017 BRI B L ocknut 1
11 M8x55 INFAVE 2L S Flange bolt 4
12 F1J0310 L Steering bottom cone race 1
13 F1J0311 W S Hydraulic pressure nip 1
14 M6x12 IS v L g A Flange bolt 2

=
(62}




Y. %E$H: Carrier set

0o 0 o oo |]

D LY

45 Code W4 Description HEQty
1 F1J0401 EFER Carrier set 1
2 F1J0402 CANCESS Outer spacer 1
3 F1J0403 SRS Inner spacer 1
4 M16 EEEEs: L ocknut 1
5 $8 PR Spring washer 2
6 M8x45 NN gL I nner hex-bolt 2
>
8
9
10
11
12
13
14

=
(62}




TN V2% Muffler

45 Code W4 Description HEQty

1 F1J0501 oY 7 Muffler 1
2 M8x55 N A VE 2L RS AR Flange bolt 2
3 M6x28 i JE MR BE Cover nut 2
4 F1J0502 S Seal ring 1
5 F1J0503 E R4 Fixture loop 2
6 F1J0504 B R Fixture rubber pad 2
-

8

9

10

11

12

13

14

[
(62}




7N~ AiFe414F: Front wheel subassembly

[
]
45 Code W4 Description HEQty
1 F1J0601 G Front Tyre 1
2 F1J0602 Hlzh Break plate 1
3 M8x40 N FH IR Inner hex-bolt 3
4 F1J0603 HIE RS Front wheel spacer 1
5 F1J0604 e Front rim 1
6 | M12x1.25x220 EIEZE Front whedl axis 1
7 M12 NAE 2 H g Hex-locknut,Flange 1
8
9
10
11
12
13
14

=
(62}




B WiHIEhE R Front brake subassembly

45 Code W4 Description HEQty
1 F1J0701 Hi A Front disk brake 1
2 M6x25 N FAVE 2L S A Flange bolt 2
3 F1J0702 A T R Upper pump seat 1
4 M6x50 INFAVE 2L S Flange bolt 2
5
6
7
8
9
10
11
12
13
14
15




J\. ALii#E S Carburetion subassembly

4% Code e Description H=Qty

PD24J Ak T 2% UK, Carburetor 1

OO |N|O|O|B|IWIN|F

=
o

=
=

=
N

[
w

[EY
IS

=
(62}




Jus HE5PJe R : Frame fengder

45 Code e Description H=Qty

1 F1J0901 BN PV A Frame fender,lower part 1
2 F1J0902 ZEIHT RS Ve i Frame fender,Fr. part 1
3 ST4.8 iR Nut spring 4
4 ST4.8*16 Epvesia) Screw 4
5

6

7

8

9

10

11

12

13

14

=
(62}




+. K¥E. 144, Main stander, Side Stander

0

08) ———— hm

oo

06) ——— »—

-l
T
45 Code e Description H=Qty

1 F1J1001 K Main Stander 1
2 F1J1002 JUEE S Side stander 1
3 F1J1003 KPEP Spring,main stander 1
4 F1J1004 T v Spring,Side stander 1
5 M8x25 NS RS Flange bolt 2
6 M6* 25 N L s Flange bolt 1
7 F1J1005 o Bush 2
8 F1J1006 SVARE CEELal Axletree bolt 1
9 F1J1007 27 M Cushion 1
10
11
12
13
14

=
(62}




+ PR R 244 Engin hanger,absorber subassembly

- '
e
i @
o/
—@
o
o
: o
W ——=
45 Code W4 Description HEQty
1 F1J1101 B Engin hanger 1
2 F1J1102 JGT=E 2% Rear shock absorber 1
3 M10x1.25%x40 N L s Flange hex-bolt 1
4 F1J1103 ZE NG Cushion 2
5 F1J1104 M E Spacer 1
6 M10x1.25 N A =2 BTE R Flange Hex-locknut 1
7 M8*30 7N FH B AR Hex-bolt 1
8 | MI10x1.25x55 | Nk 22 g Flange hex-bolt 2
9 | M10x1.25x184 | /N L HiEm, Flange hex-bolt 1
10
11
12
13
14

=
(62}




+ . &8 LOCK SET

45 Code W4 Description HEQty
1 F1J1201 T A Main lock 1
2 F1J1202 FH I 5 4 Battery cover lock 1
3 F1J1203 B Key 2
4 F1J1204 Al HR Seat lock 1
5 F1J1205 JEAR Holder 1
6 F1J1206 ¥ 15 B Rubber gasket 1
7 F1J1207 Bi kA Lock nip 1
8
9
10
11
12
13
14

=
(62}




+=. 42%¢: Frame body

{15 Code

Description

i Qty

F1J1301

4+ |Eo

o R

Frame body

OO |N|O|O|B|IWIN|F

=
o

=
=

=
N

[
w

[EY
IS

=
(62}




10U, Ee T 4F: Turning light subassembly

{45 Code 24 Description & Qty
1 F1J1401 AR Protector cover, R 1
2 F1J1402 PR Protector cover, L 1
3 F1J1403 AT )T Right front turninglight 1
4 F1J1404 JERTEE )T Left front turninglight 1
5 F1J1405 yaxay TN Small Net, R 1
6 F1J1406 st a AN Small Net, L 1
7 ST4.2 B Nut clip 4
8 ST4.2x12 HBUEET Screw 14
9
10
11
12
13
14

=
(62}




+ s

JE AT, JEPSUe A1) : Rear tail light,rear fender subassembly

45 Code e Description H=Qty
1 F1J1501 kT Licence mark light 1
2 F1J1502 PUYR IR /N i Fender small Cover 1
3 F1J1503 J2 KT [ 58 JRe Rear fender 1
4 F1J1504 VA=Y Taillight subassembly 1
5 ST4.8x16 H BRAT Screw 8
6 F1J1505 JE kT Left rear turning light 1
7 F1J1506 A G kT Right rear turning light 1
8 M12 W2 R Nut 2
9 F1J1507 o G Rear Reflector 1
10
11
12
13
14
15




+o5. JE A4 Rear luggage carrier subassembly

45 Code W4 Description HEQty
1 F1J1601 IEE s Rear luggage carrier 1
2 M8x40 NN gL Inner hex-bolt 2
3 M8*50 NN gL Inner hex-bolt 1
4
5
6
7
8
9
10
11
12
13
14

=
(62}




+-t. THAME: Luggage box subassembly

5—8I—06

—@

45 Code W4 Description HEQty
1 F1J1701 T HAH L uggage box 1
2 F1J1702 T VIN cover 1
3 F1J1703 THHA D Luggage box cover,R 1
4 F1J1704 THEAS Luggage box cover,L 1
5 F1J1705 A E R Safety helmet hook 2
6 M6*25 7N A HE Washer bolt 1
7 F1J1706 ) )z 't it Side Reflector 1
8 ST4.2x16 H BURET Screw 4
9 M6 bR Nut 2
10
11
12
13
14
15




+ )\ IS AR 4114: Pedal board subassembly

2
{15 Code sh4 Description HEQty
1 F1J1801 JED i Al Pedal board 1
2 F1J1802 SEN Battery cover 1
3 ST4.2%16 HBUZET Screw 2
4 ST4.2 iR Nut spring 2
5 M6x20 SR Flange bolt 8
6
7
8
9
10
11
12
13
14

=
(62}




L. HLERZER: Wire subassembly

45 Code W4 Description HEQty

1 F1J1901 ok es C.D.l. 1
2 F1J1902 L Ignition Coil 1
3 F1J1903 Tk Regulator 1
4 F1J1904 IR B Flasher 1
5 F1J1905 A% s Starter replay 1
6 F1J1906 R KTIFR | Side standard Turnoff key 1
7 F1J1907 56 Horn 1
8 F1J1908 1] FL 48 Secondery wire harness 1
9 F1J1909 T+ 25 Main wire Harness 1
10 F1J1910 IEARZR (Z0) Positive pole wire 1
11 F1J1911 bk (&%) Cathode wire(engine) 1
12 F1J1912 IE B Rear brake switch 1
13

14

=
(62}




T ApERALLE: Air filter subassembly

45 Code W4 Description HEQty
1 F1J2001 2B I [ Air filter subassembly 1
2 F1J2002 2R A Bracket 1
3 F1J2003 i Hoop 1
4 M6x25 N L s Flange bolt 2
5
6
7
8
9
10
11
12

[
w




. A4 Fue tank subassembly

45 Code e Description H=Qty

1 F1J2101 R IRy Fuel Sensor 1
2 F1J2102 WAE Fuel tank 1
3 F1J2103 THIAH o Fuel tank cover 1
4 F1J2104 A5 28 [ B Sensor pressure board 1
5 F1J2105 e Seal ring 1
6 F1J2106 T JE M Screen net 1
7 F1J2107 1 R T % Vacumm valve 1
8 F1J2108 A= Pipe vaccum 1
9 F1J2109 HEA Tube A 1
10 F1J2110 g s Fule filter 1
11 F1J2111 WE B Tube B 1
12

13

14

15

=
(o]




TR AR SO

Fuel tank stander

4
J

45 Code W4 Description HEQty
1 F1J2201 AR S S Seat lock stander 1
2 F1J2202 Ak A 4 Hook,Seat Lock 1
3 F1J2203 AR Bl T R Cable,Seat Lock 1
4 132204 VHAE B Fuel tank pressure plate 1
5 M6x20 N FAVE 2L S Inner hex-bolt 8
6 M6x12 N L s Flange hex-bolt 2
-
8
9
10
11
12
13
14

=
(62}




=L 41 Speedometer counter subassembly

|
V4
45 Code W4 Description HEQty
1 F1J2301 TR Speedometer counter 1
2 F1J2302 HRE R W Speedometer cable 1
3 M5x20 S ME A Bolt 1
4
5
6
7
8
9
10
11
12
13
14
15




DU BrEE4LE: Front faceplate subassembly

45 Code W4 Description HEQty

1 F1J2401 e Front cover 1

2 F1J2402 BT CRAD) Head light 2V53W/35
3 F1J2403 BEMM AE /N Net,L 1

4 F1J2404 A EAE i Pecoration cover, front cove 1

5 F1J2405 BEMM AL /N Net,R 1

6 ST3.5x12 HBUZE] Screw 8

7 ST4.2 et Nut Spring 8

8 ST4.8x16 HBUZE] Screw 8

9

10

11

12

13

14

=
(62}




T, AR Seat subassembly

(@)
15 Code B2 Description HEQty

1 F1J2501 Ak Seat 1
2 M6 7~ FH IR Hex-nut 1
3 F1J2502 Al H B Seat axis 1
4

5

6

7

8

9

10

11

12

13

14

=
(62}




N AR Luggage box subassembly

45 Code W4 Description HEQty

1 ST3.5%12 H BURET Screw 14
2 F1J2601 JMIFE N w5 Luggage box inner cover 1
3 F1J2602 PAyjFE Luggage box 1
4 F1J2603 Uit arE |R.Front cover,Luggage box 1
5 F1J2604 ZeWiE /car s |L.Front cover,Luggage box 1
6 F1J2605 A WIS B Net,R 1
7 F1J2606 JeMHE AR Net,L 1
8 F1J2607 A B AE Decoration frame, R 1
9 F1J2608 Jr BB HE Decoration frame, L 1
10 ST4.8x16 H BORAT Screw 6
11 AT4.8 et Nut spring 6
12 M6 NV 2E I E R Flange hex-nut 1
13

14

[
(62}




—tt. R 41E: Speedometer subassembly

A\

-

| Al B -
! | = | .
2 4 ‘
45 Code W4 Description HEQty

1 F1J2701 INE ek Speedometer subassembly 1
2 F1J2702 DA S Switch, illumination 1
3 F1J2703 NE v Speedometer cover
4 F1J2704 A6 H I Switch,Change Light
5 ST4.8x16 HBUZET Screw
6 F1J2705 YR Wind cover
7 F1J2706 P4 RS A A Sunshine cover
8 F1J2707 ERE Start Switch
9 F1J2708 W W\ % 41 Horn Switch
10
11
12
13
14

=
(62}




—+)\. J7mAELHE: Handlebar subassembly

A oo a ‘
1 I
5 6TES
| —— —— -
3
¥ 4 I ‘3
B
45 Code e Description H=Qty

1 F1J2801 J7 [ Handlebar 1
2 F1J2802 TR Throttle grip 1
3 F1J2803 AFE Left grip 1
4 F1J2804 bHTESS Throttle cable 1
5 LR Spring washer 1
6 F1J2805 B Curved washer 1
’ M10 VAVARr e yn Flange hex-nut 1
8 M10*30 VA ERret Y Flange hex-bolt 1
9

10

11

12

13

14

=
(62}




“H. EHIEAEM: Rear brake subassembly

45 Code e Description H=Qty
1 F1J2901 Ja i shiE e Rear brake lever 1
2 F1J2902 Jei i sh 2k Rear brake cable 1
3 F1J2903 Sk Zh R [E 2 3| Upper cover,rear brake set 1
4 M6x25 7N FH B AR Hex-bolt 2
5 ©6 1 S 2R Spring washer 2
6 07 A Washer 2
>
8
9
10
11
12
13
14

=
(62}




= BEMiRE: Lacquer subassembly

T—3
i— 4 | -
. E " e

e} F

{15 Code B4 Description HEQty
1 F1J3001 A BB AR Lacquer, right 1
2 F1J3002 Jr AR Lacquer, left 1
3 ST4.8x16 Epvesia) Screw 4
4 ST4.8 SERR Nut spring 4
5
6
7
8
9
10
11
12
13
14
15




=+, At Packaging subassembly

® ® ®

| | /TN

&
!': 3
@

45 Code e Description H=Qty
1 F1J3101 FE AL Storage battery box 1
2 F1J3102 GERi Battery 1
3 F1J3103 FERRIA Electrolyte 1
4 F1J3104 SWE Cannulation 1
5 F1J3105 b4 T H Tools 1
6 F1J3106 THES Tools bag 1
7 F1J3107 i B Al 48 User manual bag 1
8
9
10
11
12
13
14
15




=+ KEHL4I4F: Engine subassembly

{15 Code

it 44

Description

i Qty

JSD157QMJ

KB

Engine

OO |N|O|O|B|IWIN|F

=
o

H
H

[ERN
N

=Y
w

[EEN
SN

=
(62}




=+=. KAJ5¥E: Rearview mirror,left/right

—@®
-3 - +
45 Code e Description H=Qty

1 F1J3301 e G R Rearview mirror,left 1
2 F1J3302 ey ER kK Rearview mirror,right 1
3 M8 NI L TR R Flange hex-nut 2
4

5

6

7

8

9

10

11

12

13

14

=
(62}




=+PU. #MEEE: Makeup gas equipment

o2

45 Code W4 Description HEQty

1 F1J3401 TN E Makeup gas equipment 1
2 F1J3402 igi=1 Pipe vaccum 1
3 F1J3403 S Air tube 2
4 F1J3404 TS 1R Vent valve 1
5 F1J3405 R High-temperature tube 1
6 F1J3406 + Spring nut 6
7

8

9
10
11
12
13
14
15


































ERAN IR ib]



425K /NIl EF150CC

HIBO9H



















































K%:150CC




























































